Mun ch(:ial

Qualidade e Tecnologia

PARTES E PECAS

MAQUINA DE COSTURA INDUSTRIAL

SS1591-HM
SS1592-HM

www.sunspecial.com.br




7 (for 591 )

9 (for 592)

Housing sections

1. ¥l 5 &5




1. W15 34

Hunsing sections

e 2 DESCRIPTION B Qy
01-01 et protecting mask I
01-02 FREIM5x10 Serew MHx10 10
01-03 Z e Safety plate I
01-04 SEEIMEx6 Screw Mox6 1
01-05 34 Trestle board 1
01-06 BEETMEx10 Serew M6x 10 2
01-07 W (591 1) Bracket (For 591) 1
01-08 BRETME6x10 Screw M6x 10 2
01-09 W (5924 H]) Bracket (For 592) |
01-10 AL iR Panel |
01-11 B2ETM5x60 Screw M5x60 1
01-12 FRETM5x25 Screw MHx25 ]
=13 BRETMS5xT8 Screw MHxT78 |
01-14 J& it AR Back cover board painting 1
01-15 Ji it 2 Back cover board :
Ol-16 p2 EEM4 NUT M4 |
01-17 R zh A i A i Spring 1
01-18 gRETM4x25 Serew Mdx25 |
01-19 i (o B E] Screw M5x12 |
01-20 SEETMAx6 Screw Mdx6 I
01-21 e d3x b5 Dil pipe $3x$5 2
01-22 PRV 8B ETM4x8 Screw M4x8 2
01-23 (B4 40 T Spanner of reversal stitch 1
01-24 SEETM3x14 Scerew M3x14 2
01-25 B o3 Washer 2
01-26 {Bl4k sizh K Power switch 1
01-27 . d 4 Washer &4 ]
01-28 Ji JE 01l dam l
01-29 S 0il dam |
01-30 Iz 1
01-31 ﬁﬁiﬂ_ Maxl0 screw Mois 4
01-32 SN-3A 3. Clamp ]




Needle head parts (1)

2. HLKFHN)




2. FLLFH (1D

Needle head parts(l)

%5 el DESCRIPTION it Qty
02-01 BRETMEX30 Serew 2
02-02 EEL T Bk a2 e il Electromagnet plate l
02-03 FRETM4x10 Serew Mdx10 2
02-04 e Needle roller 1
02-05 FRETM5x10 Screw M5x10 2
02-06 FLAT HEBEL 1
02-07 FLH2 HEBEL 1
02-08 Ul 3¢ Gabelkopf 1
02-09 FEFF Al Ei4x18 Pin 4x18 1
02-10 +<EC16 Collar I
02-11 £e]5) Washer 1
02-12 R Pressure spring 1
02-13 — (R L% R e F R B Bobbin join electromagnet l
02-14 i it WAk Crank bearing |
02-15 4 16 Retaining ring 2
02-16 i 1E BUSHING I
02-17 ik Pin l
02-18 #h 15, 1x24. 5x1. 5 Washer 15. 1x24. 5x1.5 1
02-20 J3 1) M Base frame 1
02-21 EETMAx10 screw Mdx 10 1
02-22 BEEIM5x10 screw Mox 10 1
02-23 i 1) B4 3 Union 1
02-24 HEE Felt 4
02-25 #ETMAx10 Screw MAX10 4
02-26 EREFF AL Ball connecting rod 2
02-27 i 3x10 Pin 3x10 1
02-28 R FC I Y Roller wheel coupling spindle |
02-29 #RETM6x0, 755 Screw M6X5 2
02-30 VERRER L ik e Wheel Gear 1
02-31 R T A A ZH A Lower segement 1
02-32 el WASHER l
02-33 RGP R Pressure spring 1
02-34 i S A A Adjusting washer A 4
02-35 S H B Adjusting washer B (4)
02-36 AL /C Adjusting washer C (4)
02-37 = [EE8 Collar 4
02-38 R by washer 4
02-39 S E A bearing seat asm 2
02-40 b 30356 A1 ¢ 30 Idler wheel foot asm 1
02-41 2 ETMAx8 Screw M4x8 |
02-42 ERETM2. 5x6 Screw M2. 5x6 1
02-43 H [ il 4

_'- her —rl--l‘-"-" '-‘-—rr:"";"l'-"g' .ﬁ'i

.-I" r—'_ _ rrr__é'_ ]E

L
..-"

-
_o-"

T



<
~

247

see page 24—+

FEn
By
(%
L]
5
L]
% )
LY it
¥
_...._. ...“._. ..._..q
LY :.“.._. ﬂ_ r-
__.._. ...”... o qm
.... ..._..... .E wmn n_...__
U =) 4
b W (1] 20 WY
..._.. .._.F._. cL 3 ._..
v 'n = !
& L E %]
o % W ) Y
3l ¥ L W
@ .... ._“. " ._._“_..
o ﬁ ...._.. Jr...._._...._ yi o
1] _ﬁ._....|.|]_...... 4_._......_ ..“.. W
(=8 mm i W L Fiar
1] i _......‘.... ..?
ﬂ J..r d......._... ._.”__ o3 - ?
™ _..“.._ ..“.. o -
o ]
..__..-__".._ .-— ..........
__.._..._...___.- ...-...._.. c
..._. %% AR
ﬁ......f., r .....,,,...n.u —_ P~
_......._..._...._..r \_1.- ...r.. 2
LY o a |
2 N ..... E
_.._...r..-__n.._ ...__a..
Bhon -
— e, / ._......”.”..., _..a.. / ~8 .___,_
WE T i riglepal ks TR fN f \—™N —
S i 1.u_nnnt.n|ll...... % / .m 3 f e = ;
£ NN _______. ._....... . X ..... u._‘ A .‘___
e ’ ﬂvr. / y \ ‘ / e )
r -..f.. -_.-_‘H x_‘..ﬂ ‘u.l
e
© \/ fri 5 8 =
¥ - ._..___._. od [ | (at | ;
L _— .‘_.. L~
— d .._.. .E ._._n %
N (@© \ w..w
S’ e A ; 1_.. w o o o~ o
= — - k= L] .....IIHuF
H— h _._._, - A -y
—

3.1l




Needle head

parts (2)

5

3. ILRFF (2)
it

DESCRIPTION

i Qty

03-01 AT aE Strut bar bearing 2
03-02 BRETMBXB Screw MG6x8 |
03-03 HRETMEx8 Screw M6XS 1
03-04 BHETMEX5 Screw MbX5H 4
03-05 T B8 Presserfoot spanner 1
03-06 61 e il 4l Presser foot 1ift axle 1
03-07 HREIM6x0. 75x5 Screw MBx5 2
03-08 He A A B Strut bar slides 1
03-09 $5 TS Presser feet handle bushing |
03-10 $6 R B B Presser foot 1ift bump 1
03-11 FEAF i S Strut bar slides guide bar 1
03-12 b el 53 i B Replacement spring 1
03-13 $ He R AL AT A 0 Presser foot lift jointing 1
03-14 6 AT Y 2 Presser foot lift pin i
03-15 EElic Collar 1
03-16 31 R AU AL 2% Presser foot lift asm 1
03-17 FE B LA Presser feet assembly 1
03-18 R Presser feet 1
03-19 TR EIM4x5. 2 Screw M4x5. 2 1
03-20 $RETM4x8 Screw M4X8 1
03-21 [ R A Presser feet handle 1
03-22 H: % Pressure spriimg !
03-23 R3S e (For 592) Fccentric swage locating seat (for 592 |
03-24 £ ]El04 Washer 14 1
03-25 dRETM4x8 Screw M4X8 l
03-26 EEE (for 592) Eccentric swage spring (for 592) |
03-27 ERETMAx6 Screw M4X6 1

a
ey,
IREEE

l1L
Ym

LY b
L

gl

il

b |



see page ;3

T R3M4A

(for 592)

(for 591)

|

Needle head parts (3)

4. KT H(3)

(for 552}

i
zEr

.,_., e
fw:
™~ \
& Yy
S &%
o 0w | N
¥ T \
T i
Yo 1B
2 ]
o]
A
O _ll-ln.._

42~43(for 591)
44~45(for 5g82)




Needle head parts(3)

4. PLLZTH (3)
35 A0,

_ DESCRIPTION ik Quy
04-01 PEEE A% Takeuplever assembly |
04-02 PR T A 3 15 Takeuplever pin bushing |
04-03 #25TM5x8 Screw M5x8 2
04-04 $LETM4x5 Serew M4x5 l
04-05 SR FEM5x 10 Serew M5x10 l
04-07 bR Felt |
04-08 EE 225 4% P Uper check ring 1
04-09 B2E] M6x0. 75x5 Screw M6x0. T5x5 1
04-10 AT Needle bar assembly 1
04-11 ihEs Felt |
04-12 A v ok A 1 Needle slider groove asm |
04-13 SEETM4x4. 5 Screw Mdx4. 5 2
04-14 e Felt |
04-15 R AN Linoleum clamp 3
04-16 R ETMd x4 Screw Mdx4. 5 1
04-17 EriT Needle bar 1
04-18 - E Needle bar clamp ring 1
04-19 SEE] Mdx8 Screw M4x8 1
04-20 HH LY Needle bar uper |
04-21 HLEH BB ETMAx8 Screw M4x8 1
04-22 File e Arm thread guide I
04-23 BEETM3 %6 Screw M3x6 1
04-24 SRETM3x3. 2 Screw M3x3. 2 2
04-25 3. 2833k (For 592) Pin chuck 3.2 (For 592) 1
04-26 2. 8% ¥ (For592) Pin chuck 2.8 (For592) (1)
04-27 2. 481 23k (For 592) Pin chuck 2.4 (For592) (1)
04-28 M [nner retainer ring 4
04-29 BEE-Rh AR Needle bearing 2
04-30 BEERhE Needle bearing (2)
04-31 Bl Needle bearing (2)
04-32 ARl Needle bearing (2)
04-33 K Needle bearing (2)
04-34 EEEF ik Needle bearing (2)
04-35 e R Needle bearing (2)
04-36 ARk Needle bearing (2)
04-37 Findhsh R ED23. 5 Bearing bush 1
04-38 SEETM5X6 Serew M5x6 2
04-39 TE R Guide plate |
04-40 BEFTMEx14 Screw M6x14 1
04-41 HH 21 Needle bar bush 2
04-42| HLE 134PCLY0/14 (for591) Neddie 134PCL 90/14(fors91) 1
04-43| HLEF 134PC120/19 (for 591) Neddie 134PCL 120/19 (for591) (1)
04-44| HLE134-35 90/14 (for 592) Neddie 134-35 90/14 (for592) (2)
04-45( Hl%H134-35120/19 (for 592) Neddie 134-35 120/19 (for592) (2)

"y

-
]
b



Needle head parts (4)

5. 1K F (4)

5 (for 591)




Needle head parts(4)

5. JLLZH (4)
e Al

: DESCRIPTION o Qty
05-02 P ab RS A Left and right wire hook ]
05-03 PREFTMSEX10 Scerew M5X10 2
05-05 Jeekes (5915 H) Conductor holder (for 591) ]
05-06 I Collar 2
05-07 Pre S PR Spring guard 1
05-08 OES 33 Pin 1
05-09 W R T 1
05-10 FHEIOx8 Screw pin 5x8 2
05-11 [ - 55T 2%20 Screw pin 5x8 1
05-12 L FHTT2x8 Screw pin 5x8 1
05-13 N 7] Bobbin winder tension disc 1
05-14 HRET Serew 1
05-15 Sl R e ET Screw 1
05-16 T T Thred tension disk 2
05-17 e L8R T o Spring 1
05-18 S 25 TR EEMG Serew M6 1
05-19 PR e PR TR B M Screw M4 1
05-20 TEFTM4x8 Screw M4x8 1
05-21 DS Thread guide plate 2
05-22 JEE W Split line spring plate 1
05-23|  RIRFE-H] (—MILAD) Split line spring (for —M Model) 1
05-24|  Jesse-Hf (—HLAY) Split line spring (for —H Model) (1)
05-25 %t Spring plate 1
05-26 A AN NUT 1
05-27 TEETMAX6 Screw MAX6 1
05-28 #H 7.3 Washer &5 1
05-29 HeeRr T ER 125 Balance thread guide 1
05-30 P2k 3E 41 (-8 EEM6X0.75 NUT M6x0. 75 1
05-31 e E-ring 1
05-32 Hkgds Spring 1
05-33 SO R Thread guide spindle ]
05-34 124TM4x6 Screw Mdx6 ]
05-35 P4 Washer ¢4 1
05-36 LRI Thread guide plate 1
05-37 dREl Screw 1
05-38 Kk a) 1
Son



6. ¥lkF 4 (5)
Needle head parts (5)

o

SR S S 3 S e




6. M%ilﬁ: (5) Needle head parts(5)
5 e i DESCRIPTION e Quy
06-01 Je 8% (5924 HD Conductor holder (for592) |
06-02 + Collar 2
06-03 PELR PR A B Spring guard |
06-04 TR ET Pin |
06-05 Je Lk A1 Bobbin winder tension disc asm 1
06-06 #i%5I5x8 Screw pin H5x8 2
06-07 B EHEI 2x20 Screw pin 2X20 2
06-08 Bl 51 2x8 Screw pin 2x8 1
06-09 BRET Screw 2
06-10 e R ERET T Screw |
06-11 LR R AR T Screw I
06-12 AN Bobbin winder tension disc 1
06-13 + 8 Collar 1
06-14 18 o s Thred tension disk 4
06-15 SRR Spring 2
06-16 e 2511 SR BEMG Nut M6 2
06-17 HRELR B R 1 17 2R BEMA Nut M4 1
06-18 SRFIMAXB Screw M4X8 |
06-19 1 ekl Thread guide plate 4
06-20 e W e Split line spring plate 2
06-21 Sk -k (—HLED Split line spring (for —M Model) 2
06-22 FLL - TR (—HPLAYD) Split line spring (for —H Model) (2)
06-23 W Spring plate 2
06-24 Je LR R b Nut 2
06-25 2GR Thread guide plate 2
06-26 EREIMAx6 Screw Mdx6 1
06-27 5 b 4 Washer ¢ 4 I
06-28 BEEIMAx5 Screw M4x6 ]
06-29 e AR T E NG Sleeve 1
06-30 EEFTMAx4 Screw M4X6 I
06-31 BRLETM3x5 Screw M3X5 1
06-32 B b3 Washer ¢3 1
06-33 R E-ring I 1
06-34 1EX Pipe casing |
06-35 Pk 1 Spring 1 I
06-36 Hhek BB AR Partition hoard 1
06-37 HeLE 5] 2615 4% Balance thread guide 2
06-38 ™A Washer I
06-39 4 E-ring |
06-40 k2L Spring 1
06-41 He s N0 R Ad justment axle 1
06-42 WREl Screw 1
06-43 BAETM5x10 Screw M5x 10 g _h_ﬂ;l_ T
Wl AT




7. HNEFTH )
Arm parts (1)

- "’Ff‘
3

see page /8
28

see page 46
R4




1. mﬁg’f*: 1) Arm parts(l)

5 = DESCRIPTION i Qty
07-01 SREIM5x10 screw Mbx10 2
07-02 $24T M6x0. 75x7 Screw M6x0, 75X7 1
07-03 Hh A 3 A 2 A Counter weight assy |
07-04 F AT AKG2047ZZNR Bearing 6204ZZNR |
07-05 PRETM5X5 Screw MbHx5 2
07-06 I Pul ley 1
07-07 HAR60047 Synchronous belt 1
07-08 ERETMEXS Screw M6X8 2
07-09 MRS Rear bush 1
07-10 — LA A4 Synchronous belt ]
07-11 BN Spindle Pulley |
07-12 HRETMBXS Screw MGX8 2
07-13 S2E] MBX0. 75x8 Screw M6X0. 75X8 2
07-14 Hl#S690TRZ BearingS6907RZ 1
07-15 B ETM5x8 Screw M5X8 2
07-16 e LG e S 2L Coupling rubber 1
07-17 WRSBL-01-01 tHHL Electric machinery |
07-18 BRET M5x18.5 Screw Mbx 18.5 4
07-20 — R s Uppper wheel 1
07-21 TEETM5x5 Screw M5X5 2
07-22 i Washer |
07-23 SR EIM5x20 Screw M5X20 |
07-24 SEETM5x12 Screw M5X12 l
07-25 i b5 Washer ¢5 |
07-26 [5] 25717 Tk " AR 4 Seal part |
07-27 e Collar 2
07-28 HhR600027 Bearing 600077 |
07-29 I R 2% AR S Bearing bush |
07-30 &) 2577 % l




8. LB TH(2)
Arm parts (2)

—(for 581 )

sea page 24 — 40 47
R2AR




8. ME$1¢ (2) Arm parts(2)
5 4 DESCRIPTION S Qty
08-01 EREIMEx16 Screw M6 x16 9
08-02 FREH AL i Crank slider groove 1
08-03 | 32 4l i A7 Crank 1
08-04 1REh BT B Crank slider 1
08-05 iEnh4E Crank 1
08-06 =i Thrust collar 1
08-07 g B4 NUT 1
08-08 PREIMAX15 Screw 1
08-09 SRS UL (R 5T ST Spring l
08-10 LSRR Spring hook 1
08-11 4 CollarM4 2
08-12 $HET M4X8 ScrewM4X8 ;s
08-13 S2ET M5X10 ScerewM5X10 2
08-14 FEEN 2 h BB A Rt Plate 1
08-15 by B SRS Swing span electromagnet 1
08-16 iR K] 1
08-17 i 1
08-18 #i1 (BUOAMAX408324T) 1
08-26 P28 ER D23, 5 Needle bar rock shaft bush 1
08-27 AP sh A D 23 Needle bar rock shaft bush 1
08-28 i s 1 Upper shaft assy 1
08-29 RSl Thrust collar |
08-30 SRET M6x0. 75x5 Screw Mox0. 75x5 1
08-31 #2EIM5x12 Screw M5x12 2
08-32 (1 # Crank ]
08-33 L8 b8 Washer ¢8 4
08-34 9% Shaft 2
08-35 e K Needle bearing 2
08-36 Wk Needle bearing (2)
08-37 Rk Needle bearing (2)
08-38 TRk Needle bearing (2)
08-39 e lic] Thrust collar 2
08-40 B 31 % Link shaft 1
08-41 e h S H 15 Link shaft assy ]
08-42 A Link |
08-43 HEETM5%12 Screw M5x12 2
08-44 #2251 M6x0. 75x8 Screw MBx0. 7ox8 2
08-45 82 M4 1




0. HLEBEH(3)
Arm parts (3)

—14

A w .m“nmuiq

26
see page 76
R76H

see page
R 260




Arm parts(3)

9. LB ZEH (3)
R

5 DESCRIPTION LA Qty
09-01 oift B Spring pin 1
09-02 ERETME6x30 Screw M6x30 2
09-03 o7 REM6 Nut M6 2
09-04 JEZALHF compress lever 1
09-05 SREIM6xT. 2 Screw M6x7. 2 |
09-07 + [EE4 collar 1
09-08 FE R T Connecting rod 1
09-09 EREIM5x12 screw MoxlZ2 2
09-10 oL [ SE Spring Board 1
09-11 R FFah 4 i AT Crank 1
09-12 BT sl £ Spring 1
09-13 ¥EETM6x8 Screw M6x8 1
09-14 IR zh i 41 1 Moving axis assm |
09-15 +#C15 Collar 1
09-16 #i 5x14 Pin 5x14 |




10. #1E F 4 (4)
Arm parts (4)

see page 34




10. JLEFH (4)

Arm parts(4)

| e o DESCRIPTION 4t Qy
L 10-01 itk 3% Thread guide 1
L 10-02 id 26 FF AT Thread crossing column assy 1
- 10-03 i T R Thred tension disk 1
L 10-04 i 28 4% % Spring 1
L 10-05 e 2% 10 T8 RIMG Nut M6 1
t 10-06 7% g MG Nut M6 1
L 10-07 e Thread crossing column ]
L 10-08 B il 8% Bobbin winder unit 1
t 10-09 SEETMAX5 Screw M5x5H ]
- 10-10 S Screw plate 1
L 10-11 L& Ring 1
L 10-12 LR HAHE T Bobbin winder shaft compl. ]
 10-13 T & Compression spring 1
- 10-14 e 1 Compression spring seat 1
L 10-15 2k [t 4H 1 Retaining ring assy 1
b 10-16 LS Comressing spring ]
+ 10-17 it 1] S Edge bearing 2
L 10-18 A A Shaft bush 1
t 10-19 3 Shaft 1
t 10-20 A shuttle spring ]
L 10-21 HHE Shuttle bush 1
L 10-22 ) ) e ERE] Screw 1
10-23 By ) Knife 1
L 10-24 i IR ETM3x8 Scerew M3x8 1
L 10-25 R SR Washer 1
 10-26 e ETMAxd Serew Mdx4 1
 10-27 LS Pin 1
t 10-28 b Plate ]
L 10-29 418 & 8 Collar 1
t 10-30 FH Spring ]
L 10-31 SRETM4x8 Scerew M4x8 I




1. KRIWRFHF ()
Bedplate psrts (1

see page 46 sae€;3535
WA6T 2

A

Y

L.
-{giﬂ/
'"'{‘x
f
/
"~
E :'I""‘.,‘
Y o ::"'-.
f iy
.;:_-::-:-
I:'r
i
Sy,

B 1 -
b ¥ - I |
,". a T Yy £ i_‘_.‘ ] ‘r'r"
‘r"i."‘.'f.l 1-_.._.‘.. - . Y .| 'i. :
S E R memagt e I Y
s - e fa = s L -1
Sl T : S
ol Ba kg P A L : 3
Aistel -] i B . B P wad
AT hboad s T fa 2
& A proasgn VR it g
—— 2, g w g : H I:| l‘-; |"rl-|.‘= o II:T." ~ o : 5
4
o L PA 133 RNOTTOARY Y
= . L g Ny ¥ x“
— { — i ig 1
S —— ay e :
— - H ]
5 e :
L 11

!
/
i

.fal-l_p-
ot

cEsmmeEEmyE DR

..ii seepage 36 A
i 36T &
L

EmmE SEE
s




11, BARFEH (1D

Bedplate parts(1)

5 S DESCRIPTION LA Quy
11-01 $2%T M6x0. 75x5 Screw M6x0. 75x5 2
11-02 1 5§70k = Fh s s Shaft collar 1
11-03 Pt A R 24 Bearing bush assy |
11-04 —{4miE 5 Transport major axis 1
11-05 i 1) B3 Universal coupling head 1
11-06 ¥ZEIM5x10 Scerew M5x10 |
11-07 | 54K = Fh 4= 2 Washer 1
11-08 K EC15 Collar 1
11-09 FHETM4x10 Screw Mdx 10 3
11-10 B 15 Ball connecting rod component |
11-11 MR 0il reservoir gasket 2
[1=12 7 [ B 4 g Base frame I
11-13 FREHALF Ball connecting rod component |
11-14 2N 023, 5 Bearing bush assy 1
11-15 A2 EhEEH 23 Bearing bush assy |




Bedplate psrts (2)

12. [ KRIRFH (2)

e S S T 1

see pageg?

it s i i i i Ty

\ \

J
radali,




12. Eﬁgﬁ: (2) Bedplate parts(2)

Py DESCRIPTION i Quy
12-02 lEhIH]lH:f?EHH?—!ﬁ shaft collar 4
12-03 PRETM5x5 Screw M5x5 3
12-04 FimEdEfA (for 591) lUniversal coupling spindle A (for 591)| 1
12-05] AEE A mEiER (for 592) Universal coupling spindle (for 592) 1
12-06 A Clutch 1
12-07 e A B Clutch minor connector |
12-08 $2E] M6x0. 75x8 Screw Mox0. 7To5x8 4
12-09 B Ak EEHE Clutch gusset 1
12-10 @ Collar 1
12-11 e il Clutch connector 1
12-12 PELER Steel ball 3
12-13 kTN B spring 3
12-14 B2ET M6x0. 75x6 Screw M6x0. 75x6 3
12-15 — 4 4l Lower shaft |

-.-' L .J'-l-p-r-. L, # __.-"
TR ? L



13. RIRFEH(3)
Bedplate psrts (3)

see pageiq
R3MM—

sea pagedid

44
m' m.\\ra"- "ri‘

& .-.___ "

- = ar I
rEAnEe= et | p R e
ATTE r::.—_:d_rEJ L Er

., Fs
L,

see pageib

L Wiem

ot et 1 | o R



13. Bl EH (3)

Bedplate parts(3)

T 2 DESCRIPTION & Quy
13-01 PREIMEx0. 75x5 Screw M6x5 :
13-02 T Al i A 2 Lower shaft rear bush
13-03 b Bearing

13-04 SREIM6xS Screw M6x8

13-05 T i Bl Lower shaft sprocket
13-06 EE R 2850 Guage regulator component
13-07 SEFTMAx8 Screw MAx8

13-08 33 [ Collar

13-09 % compression spring
13-10 oL 1 B Adjustment wheel
13-11 BRET Serew

13-12 s} Nut

13-13 BRE] Serew

13-14 SRETMEx8 Screw M6x8

13-15 £ 20 U8 23 AT Dol Slider groove
13-16 ksl Ad justment plate
13-17 ] Pin

13-18 EFER A 25 hT Slider

13-19 ¥ BE VR Y1 shiEAT Connecting rol
13-20 HhAR Bearing

13-21 Hih & Bearing

13-22 BRET M6x0. 75x8 Scerew M6x0. 75x8
13-23 R CESHLE it Thread trimming cam
13-24 FHEEE T A Connecting pin
13-25 R bR Needle bearing
13-26 HE R Needle bearing
13-27 K Needle bearing

P e
P ol ool sl =2

T -r- ——
o T --".r.rg..] Eal



14. BREFH (4)

Bedplate parts(4)

5 8, DESCRIPTION St Qty
14-01 EF R Y58 B Stitch adjusting assembly 1
14-02 1 Bt a R sl U A Adjusting plate 1
14-03 FH0 Y 26 L A e Ceollar 2
14-04 8 YT A% A Angle adjustment 1
14-05 B 4x30 Pin 4x30 1
14-06 el Spring ]
14-07 1< [BlE4 Collar 1
14-08 UL Shaft 1
14-09 SR EEM4 Nut M4 2
14-10 EREIM4x32 Screw Mdx 32 1
14-11 IEEIM4x10 Screw Mdx 10 |
14-12 Y 5 vl Adjusting plate 1
14-13 SREIM4x8 Screw M4x8 2
14-14 125h 5 Compress spring 1
14-15 W b6 Washer &6 1
14-16 8 7 2% A el Adjusting pin |
14-17 i o L4 0il tank assy 1
14-18 BREIM4x6 Screw M4xb6 1
14-19 T ¥ 0il pipe clip 1
14-20 OB ETMAx 14 Serew M4x14 1
14-21 A 0il tube 9
14-22 A e 0il pipe clip 1
14-23 T Sk Terminall 1
14-24 THHE 3k Terminall |
14-25 T e 0il tube support 1
14-26 BRETMAxX5 Screw Mdx5 1

s

i
L

'
hy
'I_l
i
I il
jw
A

Wi

|

"."|

11
117
=i



for 592

&

B - e e e e o o o e i e e . i S . S e R . S e e ] ) S | N S| NS [ (S S ) NSNS SN ) [ (N S - S— i (S—— O S— o S S— | ——n (—  C—— | — — t.f

(for -D)

[y ﬂ......_.......
\
ﬂ:-ﬁoﬁg W Oes))—
\ Z M Iy
.__.....
__...._
..._.a
M R ; e

15. BE#R 2 X BE (1)
Hook post, left(1)
s




Hook post , left (1)

15. e AL (1)
Fr

[ %) o DESCRIPTION 2t Quy
15-01 W ELBER (for -M) Hook-thin (for -M) 1
15-02 LR bR (for -H) Hook-thickness (for -H) (1)
15-03 e AL Bobbin case asm 1
15-04 PR ET T Screw 1
15-05 R AR 11 Screw (1)
15-06 3 1
15-07 B L4k Hook-top 1
15-08 ST Spring 1
15-09 i Shuttle wan 1
15-10 SRE] Screw 3
15-11 AL E-EL (for -M) Shuttle’ tongue (for-M ) 1
15-12 AHESE - (for -H) Shuttle’ tongue (for -H ) (1)
15-13 W Bobbin case l
15-14 3 Wick 1
15-15 BRETM3 x4 011 felt wick 1
15-16 BRETM3x4 Screw M3x4 1
15=17 BRETM2. 6x4 2
15-18 R Needle protected plate 1
15-19 gRE] M5x20 Screw M5x20 1
15-20 B e 4 Positioning finger 1
15-21 #ETMAx12 Screw Mdx’ 12 1
15-22 $RETMAx6 Screw M4x6 1
15-23 BEHE 58 i1 2] 1 Positioning finger plate 1
15-24 O 0 ring ]
15-25 TEE s e hook fid 1
15-26 i B R Rubber assy 1
15-27 B2ETM4x5 Serew M4x5 1
15-28 REHAEBhE 5 Hook transmission mandrel ]
15-29 A 0il felt ]
15-30 il h Copper tubing 1
15-31 #)s B T Sl Small end bearing 1
15-32 #EEH ik Needle bearing (1)
15-33 BEE K Needle bearing (1)
15-34 Sk Needle hearing (1)
15-35 HEE K Needle bearing 1
15-36 ISR Feeding wheel 1
15-37|  iERHEEALIRETT M6x0. 75x3 Screw M6x0. 75x3 1
15-38 IEFEEEHERET M6x. 0T5x5 Screw M6x0. 75>c3 1
15-39 20HEREP R Collar :
15-40 20/ Fa 4P J 318 Collar 1
15-41 R At Armor pieces 1
15-42 592IR FHEL Bl 592 feeding drive shaft I
15-43 592 i H) Hl 7& 592 end bearing 1




15. Bt 2 X EE (1)
Hook post, left(1)

@ ﬂ;‘-’* e 76 for 592

|
@—a {furl -D)

1 (for -M)
19 g9 ﬁ{fﬂr -H)
e — i
1; g-10 K ?'33
1(for -M 4~
: b@ { ) En-m—g ﬁﬁ 55
| | .= @? E >

17 g 67~68 |

E, 13 ——
.E 14 T |
5 r |
18 i i
73 i
| 74 i
! 1
70 E
i
1 i
‘_..-"" ! B
e | |
i i '
S ; |
!
|
|
|
|
:
|

e e e  — ———




Hook post , left(1)

15. JeAR &£ S g (1)
et

H5 - DESCRIPTION L0 Qty
15-44 ti 10 b A 1 Washer 1
15-45 TR b Needle bearing 2
15-46 Al AR Needle hearing (2)
15-47 SR Needle bearing (2)
15-48 R Needle bearing -2
15-49 S92 e AL Bl A 574 hook shaft 1
15-50 R Needle bearing 1
15-51 #EeH sk Needle bearing (1)
15-52 FEFH R Needle bearing (1)
15-53 VA A R Needle bearing (1)
15-54 20RERR AL AL I Retainging ring l
15-55 EREIMEx0. 75x5 Screw M6X0. 75X5 2
15-56 ERETM5x5 Screw M5xH l
15-57 592 Jig HE Az 23 ith 15 Crank l
15-58 S2ET M4x10 Screw M4x10 2
15-59 SR¥T M4x10 Screw Mdx10 |
15-60 zh7] (67%) Movable knife(Made in Taiwan) |
15-61 sh7] ([EF=) Movable knife ( Made in China ) (1)
15-62 ERETM4x6 Screw Mdx6 I
15-63 flei o Eccentric pin 1
15-64 £ (§8) Fixed knife (Made in Taiwan) I
15-65 £ J] C(IEP=) Fixed knit® ( Made in China ) (1)
15-66 SREIM2. 5x3 Screw M2. 5x3 1
15-67 @k (5 Wire clip (Made in Taiwan) l
15-68 eesle (Ep=) Wire clip ( Made in China ) (1)
15-69 BREIMAx25 Screw M4x25 |
15-70 SE JISCRAAF Moveble knife lever 1
15-71 VAESE T Knife holder 1
15-72 & J) A Fixed knife bracket seat l
15-73 teEhh%e Transmission gear 1
1574 EEETM4x4 screw Mdx4 pl
15-75 e HI3x10 Pin 3x10 l
15-76 L Bobbin l




16. IR 7= X EE (2)
Hook post, left(2)

(for 592 )

'\,I
] |'
m\l




16. e = e (2) Hook post , left(2)
i) ) DESCRIPTION ¥ Qty
16-01 s 1 A 7R End bearing ]
16-02 /ey Washer 1
16-03 iR Needle bearing 2
16-04 R P Needle bearing (2)
16-05 2K Needle bearing (2)
16-06 R R Needle bearing (2)
16-07 ERE 1L shih i g Hook shaft sleeve 2
16-08 2 Collar 2
16-09 ERETM4x8 Screw Mdx8 2
16-10 e B 3P s eH 4 Hook shield components ]
16-11 e B4 8 Hook shield 1
16—12 i Pin 1
16-13 By Washer 1
16-14 4P LA Ty Shield driving seat |
16-15 JVE A T 57 DG Hook the left bearing 1
16-16 FBE Spring plate 1
16-17 BRETM4x6 Screw M4x6 ]
16-18 BRETMAx6 Screw M4x6 2
16-19 iE 0il plug 1
16-20 (R Co Y Eccentric pin 2
16-21 2244 & Collar 2
16-22 o Washer 1
16-23 B h Washer (1)
16-24 R Washer (1)
16-25 60877 ¥ 7k Bearing 2
16-26 IZEEEhE Feeding drive shaft 1
16-27 e sh s ALt 2
16-28 ERETMAXY Screw 2
16-29 FRETMAX9 Screw 2
16-30 tife 1
16-41 HhAR600177 Bearing 1
16-42 2841 Collar 1
16-43 e 0il felt 1
16-44 ok Washer 1
16-45 B Washer (1)
16-46 HBH Washer (1)
16-47 S92iKEHE T THT 592 feeding drive gear components II 1
16-48 WEE] M6x0. 75x5 Scerew M6x0. 75x5 4
16-49 592:% %1 592 feeding drive gear I 1
16-50 eI EETT The hook driving gear II |
16-51 BEE] M6x0. 75x5 Serew M6x0. 75x5 2
16-52 ERE] M6x0. 75x6 Screw M6x0, 75x6 2
16-53 &5l e b ik e T 4L The hook driving gear components 11 1
16-54 FREMAx10 Screw Mdx 10 1

'ii
I




17. e A S BE (1)

Hook post, right(1)

for 591 al-uﬂ 582

Ch

e
£o)

pris :
L | B

|7 =r

—r

|
=
L

o
[l o=

.
e

=
f;
fF




17. ﬁﬁﬁi% (1) Hook post ,right(1)
-5 R DESCRIPTION S Quy
17-01 HELRERR (for -M) Hook-thin (for-M) |
1 7-02 JE¥ERE (for —-H) Hook-thickness (for -H) (1)
17-03 By Bobbin case asm 1
17-04 B U] | Screw 1
17-05 R ST 1T Screw |
17-06 B SR Spring plate 1
17-07 2 3 14 Hook-top |
17-08 R Spring 1
1 7-09 i Shuttle wan 1
17-10 BEET Serew 3
17-11 HHEESLE-ME (for -M) Shuttle’ tongue (for-M) |
17-12 WEELE-EE (for - Shuttle’ tongue (for -H) (1)
17-13 i Bobbin case 1
/=14 e Wick |
17-15 BRETM3x4 0il felt wick |
17-16 PEETM3x4 Screw M3x4 1
17-17 ERETM2. 6x4 M2. 6x4 1
17-18 e Needle protected plate 1
17-19 SR ETM5x20 Screw M5x20 I
17=20 TERR e E) Positioning finger 1
17-21 $ETM4Ax12 Screw Md4x12 ]
1 7-22 PREMAX6 Screw Mdx6 ]
17-23 TE R 3 AV 2 B Positioning finger plate 1
1 7-24 0JE [ 0 ring ]
17-25 REHE U hook 1lid 1
17-26 TH B 1 Y 2H Rubber assy 1
17-27 BETMAx5 Screw M4x5 |
1 7-28 TEH A sh s Hook transmission mandrel 1
17-29 T 0il felt ]
17-30 i~ 1 e 7R End bearing 1
17-31 R K Needie bearing 2
17-32 R Needle bearing (2)
17-33 FE K Needle bearing (2)
17-34 B RK Needle bearing (2)
17-35 B Collar |
17-36 200ERR 1 e Washer 1
17-37 ey Armor pieces ]
17-38 TEH & sh4h hook shaft 1
17-39 20E B A% Zh i = 8 Collar 1
17-40 BRETM6x0. T5x5 Serew M6x0. 75x5 2
17-41 BEZTM5x5 Screw M5x5 ]
17-42 RERALZ) i Crank 1
17-43 SRE] Mdx10 Screw Mdx10 R



17. et G 32 BE (1)
Hook post, right(1)

()62 for 591 and 592

i ".-"_" ‘——I"—f'r ..I"

“‘L_}-‘ T o ---"I i
g e 3

_,r'ld...-r



17. iR A>T BE (1)

Hook post ,right(1)

Py T DESCRIPTION &t Quy
17-44 BRETM4Ax10 Screw Mdx10 2
17-45 BEEIMAx10 Serew Mdx10 1
17-46 h7] (&%) Movable knife (Made in Taiwan) )
17-47 zh7] (JEF=) Movable knife (Made in China) (1)
17-48 FRETMAx6 Screw Mdx6 1
17-49 R Eccentric pin 1
17-50 £7] (87 Fixed knife (Made in Taiwan) 1
17-51 sEJ) C[EP™) Fixed knife (Made in China) (1)
17-32 BREIM2. 5x3 Screw M2. bx3 1
17-53 ek (58) Wire clip CMade in Taiwan) 1
17-54 B3 ([EH™) Wire elip (Made in China) (1)
15=09 PRETM4Ax25 Serew MdxZ2H |
17-56 & J) 3L B Moveble knife lever |
17-57 AL R Knife holder 1
17-58 iE J) 348 Fixed knife bracket seat 1
17-59 fezhihi%e Transmission gear 1
17-60 dEET Mdxd Screw Mdx4 2
17-61 ELLHT3x10 Pin 3x10 |
17-62 0 Bobbin |
Sy

[ =il

ey
h!_‘-q!
i ""'!I_

-'ln"|

]11
117
Sy



18. T4 B 3L FE (2)
Hook post, right(2)

for 591 and 592
|

7(for 592 ) 12

e e e e o e e
N




18. ﬁ%ﬁ;ﬁ‘i@ (2) Hook post , right (2)

i ZF DESCRIPTTON &t Qty
18-01 e PP A Hook shield components 1
18-02 FERR B Hook shield 1
18-03 55 Pin 1
18-04 1P B ¥ B e Shield driving seat 1
18-05 Oy Washer 1
18-06 PEEIM4x8 Screw M4x8 2
18-07| ANE-MIggHumiiE (for 592) Pouble needle plate measuring (for592) 2
18-08 SEETMAX6 Scerew Mdx6 10
18-09 (i Lo Eccentric pin 2
18-10 EREIMAx6 Serew M4x6 2
18-11 i [H 1l 2 End bearing 1
18-12 2134 (8 Washer 1
18-13 R Needle bearing 2
18-14 A R Needle bearing (2)
18-15 HEAK Needle bearing (2)
18-16 R Needle bearing (2)
18-17 e E G shdhdh Hook shaft sleeve 2
18-18 44 Collar 2
18-19 A Spring plate 1
| 8-20 EREIM4x6 Screw Mdx6 |
18-21 T HEE = e I 35 Hook the right bearing 1
18-22 2845 [ Collar 1
18-23 H7EB00127 Bearing 6001£Z 1
18-24 il 0il felt 1
18-25 SHEH L s Sy 18 Collar 1
18-26 ERE] M6x0. 75x5 Screw M6x0. T5x5 g
18-27 B Eh s 1] The hook driving gear 11 1
18-28 $RE] M6x0. 75x5 Screw M6x0, 75x5 2
18-29 ERE] M6x0. 75x6 screw Mex(. 75x6 2
18-30 heHH{Ezhii4e ] The hook driving gear | 1
18-31 T b6 Washer &6 1
18-32 ERETMEX16 Screw Méx 16 4
18-33| HEMIEEHRAEGE (for591) One needle plate measuring (for 591) 1
18-34 Mt | (for 591) Plate measuring (for 591) l
WS




Feed wheel post, left

19. 35 8} 3T BE




Feed wheel post, left

19. iER} 37

Ut DESCRIPTION ¥ Quy
19-01 PRETM5x12 Screw Mox12 2
19-02 1 ¢ 5 Washer &5 2
19-03 EREIM6x8 Screw Mox8 ]
19-04 {5 Pin 1
19-05 EREIM4x6 Screw Mdx6 1
19-06 e 0il wick 1
19-07 TR S HEDE Feeding support D paint. |
19-08 22754 Collar 2
19-09 W Washer 1
19-10 H*h Washer (1)
19-11 ™y Washer (1)
19-12 260827 Bearing 608ZZ s
19-14 Hh 600177 Bearing 6001 ZZ 1
19-15 2845 H Colar 1
19-16 e o AR Feeding drive shaft 1
19-17 bk HE A Bearing seat asm 2
19-19 BREFLH A Ball connecting rod component 2
19-20 FEETMAX9 Screw 4
19-30 BRET MBX0. 75X6 Screw M6x0. Tx6 2
19-31 BRI G Feeding mechanism of gear I 2
19-32 IEFLEGFETT Feeding mechanism of gear II 1
19-33 S2ET M6x0. 75x5 screw M6x0. 75x5 2
19-34 15 Axle sleeve 2
19-35 i fHE shHh Feeding transmission shaft 1
19-36 EREIMSx5 Screw M5x5 2
19-37 IR RES Coupling bushing |
19-38 Pk Connecting block 1
19-39 IERHLE (HGXREES) Straight tooth feeding mechanism ]
19-40| #EA{EEFWLFE GRIEERE ) Knurling tooth feeding mechanism (1)
19-41 JEEHYLAL BE Rl 45 Axle sleeve 1
19-42 L FHESHEG 1A 1 Collar !
19-43 i LR R B2 Feeding mechanism of bearing |
19-44 EREIM3x4 Screw M3x4 2
19-45 IERE (HRNIEER) Feeding straight tooth 1
19-46| EIEEME GETEERE) Knurling tooth feed tray (1)
19-47 EEMEBDHEVI$E | The feed driving bevel gear I 1
19-48 EEMEhHER R The feed driving bevel gear II 1
19-49 PHER ¢ 2 Steel ball ¢2 23
19-50 & Bk R HLE The Connecting block assembly ]
19-51 BEEIM2. 5x4 Screw M2, 5xd 3
19-52 PEEIMEx16 Screw M6x 16 2
19-53 Wl b6 Washer &6 2
19-54 SEEIM4x8 Screw Mdx8 2
19-55 PR (M) Single needle plate assembly (M) 1
W j"aﬁrE;:' f;;?;:: L

.\-\'—'-

e |
q
] |
"
Lk,
l'.lt



Feed wheel post, left

19. 35 8 37 BE




19. %ﬁi@ Feed wheel post, left

= DESCRIPTION ¥rix Qty
19-56 S BUAE (-H) Single needle plate assembly (-H) (1)
19-57 R ERETM2x3 screw M2x3 2
19-58 NVERR =L (for-M) Small needle plate —thin (for -M) ]
19-59 N -TERL (for-H) Small needle plate —thick (for -H) (1)
19-60 EF i S needle plate seat 1




¢

»

20. ERI R IER

Feed wheel mounting plate

L =3
] ..,.._n_..,....a....
)
/ .".m..."_....... m
@ ....h__ 5 e
@) COR 5
__.___ i -......I.;f“.rf_ ..u...“_._u. ...._. 23 1lu_r.._“_._. -
|-.l..l.h ||||| - e .
e s s i - S JWL i 1...1.__ ..r ﬂ
; Y o S X s
G T T e | ’ ut )
f - .__. ll”.l.“...l .n..“u.l .._.M.J.Ulll.”*__.ﬂl.l._. *-...lll...n_ ._1-__. s
. s Fe H _:___ __.%”rmu._.ullbﬁ. o
y 2 ____m... ! _______ —
.r..__ .= 7 .._..-..___._.. ___.__. =z
% ¢ .ﬁ llllllll U_.___. i .Ull..._.
M e o
v 7 _
NS
L
Ly
e
(] "
i
i,
P
© ©

}fnrﬁﬂz
™

s J’v

|

I

14(N1.8-2.
15(N2.0-2.4,

7(N1.8-2.0,52.8)
8(N2.0-2.4,52.8)
/g\
12~13

}.mHHHH......H...:......Hnm g;

I_n”“._ - .n..-l...”._.._.....
& o ARy
Wi o8 R
o

16(N1.8,53.2) (for 592 )
17(N1.8,83.2) (for 592)

8~19

Y




20. IER R IE

Feed wheel mounting plate

i
i

5 =2 DESCRIPTION U Qy
20-01 iEFHe 1 B b Feeding wheel adjusting block 1
20-02 IERLEE Feeding wheel 1
20-03 BRETMAX10 Serew Mdx 10 6
20-04 BRETMEX16 Screw M6x10 4
20-05 Ml b6 Washer ¢6 1
20-06 B2ETM4x6 Screw M4x6 2
20-07 | AEFEFHCEH M (N1 8-2. 0, 52. 8] |Double needle plate assembly(N1.8-2.0) (1)
20-08 | AUEFEFH L4 (N2. 0-2. 4, S2.8) [Double needle plate assembly(N2.0-2. 4) 1
20-09|  AEHEHERIE E IR EIM3x3. 2 Screw M3x 3.2 2
20-101 X¥l /M EFER (NI, 8-2. 0, 52, 8) Small double needle plate(N1.8-2.0) 1
20-111 XLEF/EFHT (N2, 0-2. 4, 52. 8) Small double needle plate(N2.0-2, 4) (1)
20-12 FlhT B (N1.8-2.0, S2.8) Double needle plate cover(NI1.8-2.0) 1
20-13 $H 2 (N2, 0-2. 4, 52. 8) Double needle plate cover (N2.0-2.4) (1)
20-14 SR (N1.8-2.0,52.8) |louble needle plate cover seat(Nl.8-2.( (1)
20-15]| EFBUSEE (N2.0-2.4,52.8) |ouble needle plate cover seat (N2.0-2. 4 1
20-16 | AEHEFHe4HE (N1, 8, 53. 2) for-M| Double needle plate assembly(N1. 8) (1)
20-17 BEFE-BREHLE (N1 8, 83.2) for -l Double needle plate assembly(NI1.8) (1)
20-18| AUEH/MEFBR (N1, 8,83.2) for-M Small double needle plate(NL.8) (1)
20-19| JE M (NL. 8,83.2) for -H Small double needle plate(Nl.8) (1)
20-20 st (N1.8,53.2) Double needle plate cover(Nl.8) (1)
20-21 i iz (N1.8,53.2) Double needle plate cover seat (N1.8) (1)
NGy ==



21. Bl5Ex &

Backtacking mechanism

|
|
|
I
I
¥
)
I
!

I
A
o~ I “‘h
f"‘% HH"'\.

A
l%ﬁy‘}b
N
L
G

¥
'
-

=

b
.

o — — —

-
e L —

b ciccivan
o
L 1Y




21. B|2&3EHE (1)

Backtacking mechanism(1)

5 e i DESCRIPTION =0t Qty
21-01 5] 4% g W B Backstitch electromagnet |
21-02 FE B EA S 8 Electromagnet bracket 1
21-03 SREIMEx10 Screw Méx 10 Z
21-04 i b4 Washer ¢4 2
21-05 BRETMAx6 Screw M4x6 2
21-06 o (8] 5 B Spring Board 1
21-07 5 i R Reset spring |
21-08 REETMS Serew 1
21-09 8% KM Nut M5 1
21-10 BRFTMAx8 Screw 2
21-11 e 4 Washer ¢4 1
21-12 EREIMS Screw |
21-13 {358 Y M Backstitch transmission 1
21-14 {98 % b iy Backstitch Connector 1




Backtacking mechanism

22 5 E

{
m.ﬂ.,“,",hur-l--u
||
| _E

I...L._.ﬂ._..._... %\

....L__.f._ .
I




922, @J%%%E (2)

Backtacking mechanism(2)

Fy- DESCRIPTION e Qty
22-01 !ﬁfl Shaft 1
22-02 224% % Collar 2
22-03 S 2608727 Bearing 60877 I
22-04 FHr PLATE 1
22-05 FRETMAx8 Serew M4x8 2
22-06 {8 &% <l g Backstitch transmission l
22-07 LHiEpE T Bearing seat 2
22-09 B Washer 1
22-10 "hH Washer (1)
292-11 e Washer (1)
22-12 ENMH Positioning piece l
22-13 R E] Screw 2
22-14 {1 Eccentric pin 1
22-15 {3 &5 [ 5 P Twist seat 1
22-16 VEHEHT Connection pin 2
22-17 o B spring 1
22-18 EEETM5X5 Scerew 1
22-19 ERET M5X10 Screw 1
22-20 BRETMA*16 Screw 1
22-21 B M4 NUT l
22-22 ER AL Ball connecting rod assembly l
22-23 EEETMAX9 Screw I
22-24 ERETMAX9 Screw |
22-25 BEE] M5X10 Screw 2
22-26 L Backstitch side plate 1
22-27 S2ET M5X10 Screw 2
22-28 EEETM4x8 Screw 4
22-29 WhH Washer 2
22-30 e T B 4 T Electromagnet mount 1
22-31 {3 4% o R Reverse stitch electromagnet I
22-32 FEIRORET Screw |
22-33 {5 4% B Backstitch crank l
22-34 SR Bracket 1
22-35 RETMBX16 Screw 2

%

.:-"——

P o l-r- ="'-l;l"'_,.

i3
'}



23. i 5% (-D)

Thread tirmmer (-D)




23. BYZkgim (1)

Thread tirmmer (1)

Ji-5 R DESCRIPTION & Quy
23-01 Foe ek o Rk Loose line electromagnet 1
23-02 ¥ 2 FEL B R PEMA Nut M4 1
23-03 BEEIM3x5 Screw M3x5 2
23-04 vk i B A Mounting plate. 1
23-05 HREIM5x10 Screw M5x10 2
23-06 PR ER TR LR E] Tension release pin 1
29-07 iy 28 H R i 2 o Shear line electromagnet assembly 1
23-08 BREIMAx6 Screw Mdx6 2
23-09 W28 BH ek 2 W Mounting plate 1
23-10 W25 i R Y Connecting block 1
23~11 Wy 28 e T ek Shear line electromagnet 1
23-12 il &5 Washer &5 2
23-13 EEEIM5x10 Serew M5x10 2
23-14 i T Dil line baffle 1
23-15 EREIMAx5 Screw M4x5 1
23-16 EREIMEx8 Screw M6x8 1
23-17 i ETMEx30 Serew M5x30 2
23-18 BEETM5x5 Screw M5x5 . 1
23-19 WY LR Eh A e Shear line swing rod seat ]
23-20 YL IR Bl e 10x32 Pin 10x32 1




%4519 (-D)
Thread tirmmer (-D)

z

24. 5y




Thread tirmmer (2)

24. BYLR G5 (2)
SR e il

DESCRIPTION £ Quy
24-01 Wi 28 A% 2h FF 4 Pin 1
24-02 BREIMAXS Screw M5x5 1
24-03 JOESE LS h 2 BER LS Swing rod assembly 1
24-06 W LR BB Zh 3 Shear line swing rod 1
24-07 By LB AR B Collar 3
24-08 0 23R 5h L R Spring l
24-09 Wy LEyETh Pin 1
24-10 [EES R B TR ABEE S TR Connecting plate 11 ]
24-11 W £ 3Z B E R Connecting plate I 1
24-12 N8 b 4 Washer ¢4 2
24-13 PR EIM4x8 Screw MdxS8 2




lifter

foot

25. B Eh$E [E B
Atutomatic presser




25. E

kA

Atutomatic presser foot lifter

P = DESCRIPTION £ Qty
25-01 BROATIHE R (T iR Reset plate 1
25-02 i d 4 Washer ¢ 4 2
25-03 SREIMAx10 Screw M5x10 2
25-04 P2 T HE £H 4 Manipulating the top column assembly 1
25-05 20 Ton A e ¢ Spring |
25-06 PRI Tk Manipulating of the top pillar 1
25-07 dFFTM4x6 Serew M4x6 ]
25-08 P 2 R A Control rod bending component 1
25-09 PR DH Control rod bending 1
o1t HAESHHI4x16 Pin 1
25-11 BIRESG 1 R e F TR 4 4 Presser foot lifting component of knee 1
25-12 SR AL Spring 1
25-13 P S R A Baffle assembly 1
25-14 1 ¢ 4 Washer &4 2
25-15 IR EIM4x6 Screw M4x6 2
25-16 PR AL BH o e B Presser foot lifting electromagnet 1
25-17 e Bk o e Electromagnet mount 1
25-18 Legy d A Screw 1
25-19 PR EEMG Nut 1
25-20 SEETMEXS Screw 1
25-21 RETRERE] Screw 1
25-22 SRETM5x12 Screw 2
@paia= o



26. BB 1%
Elecctric control




Elecctric control

26. FLI%

B DESCRIPTION Zi Qty
26-01 PREIMEx25 Screw MbHx20 1
26-02 BRETM5x40 Scerew M5x40 4
26-03 ~{EHL T R i Cover 1
26-041 WR58L-01-01 H=f% Electronic control 1
26-05 EH iR e F 2R The power adapter cable 1
26-06 F ek Main control line 1
26-07 s EN BISETT K2k Swich line 1
26-08 B4 ek Reverse stitching switch wiring |
26-09 Bk AT L Heil head lamp adapter 1
26-10 L R Redal switch line 1
26-11 (Bl 5% T Reverse stitching switch 1
26-12 SRETM5x10 Screw Mdx 10 |



27. M35 (1)

Accessories components (1)

2 (for 592 )

1 (for 591 )

B
=

BLm e

o T -"-r:,,
\H'-_ [ J_‘J_'-Fl'i_
S .7 o —




217.

Accessories components (1)

fEfE (1)
%

Fr%s i DESCRIPTION i Quy
27-01 “ER LRI (for 591) Two wire frame component 1
21-02 =ERLR B (for 592) Three wire frame component 1
27-09 i 4x18 Pin 4x18 1
27-10 Ha el Control rod ]
27-11 HR ol Control rod joints ]
27-12 EREIMBx14 Screw M8x14 2
27-13 e H Control stick 1
27-14 EEIM5x13. 3 Serew M5x13. 3 ]
27—15 a4 1R S 4 Knee control adjusting bracket 1
27-16 FE s i ), 22 Knee control frame 1
27-17 JE s i Knee control pad ]
27-18 R Knee control assembly 1
27-19 PR Pedal 1
27-20 P ARET Self tapping Screw 3

s

|

I

;]
M

11
1



Accessories components (2)

28. M (2)

o
= =T
Py T

,_l

L

|

Fye.
A =

o e

g "
[ -

==

=

14

= B S .

% o I:-' "r"'.:: i

: —r = =
it R -'.r.ri = |

31

28

. —

33~34 (for 591 )
35~36 (for 592 )




28.

A (2)

Accessories components (2)

28-01 L3k 5 HE Head support 2
28-02 2L Jeje A Head cushion 7,
28-03 WAL P Head hinge 2
2R-04 AL L0 w A AH A Head hinge base assembly 2
28-05 AL B 1 Wood bracket assembly 1
28-06 i Head pan 1
28-12 HEE] ST4. 2x20-C-H Wood screw ST4. 2x20-C-H 4]
28-13 R ER 0il felt gasket 6
28-14 Pk Head cover i
28-15 Er L S A Pull device 1
28-16 WEETM5x16 Screw M5x16 2
28-17 SE P EAY Side plate assembly 1
28-18 15k Adjusting plate 1
28-19 5 ) B Welding guide plate 1
28-20 AR SR ET M« 1Y Screw Mdx12 I
28-21 = [E T Fastening wrench 1
28-22 BEETM6x5 Screw M6x5 1
28-23 ] S A Welding adjustment |
28-24 ERETMAx5 Screw Mdx5 4
28-25 T Mounting seat 1
28-26 il Shaft 1
28-27 A Drag spring 1
28-28 il i 0il pot ;
28-29 A7~ AT Inner six angle wrench 1
28-30 g2 T] Small screwdriver |
28-31 @ &z 7] Medium screwdriver |
28-32 s Bobbin 3
28-33 | P& 134PCL 90/14 (for 591-M) Needle 134PCL 90/14 (for591-M) 4
28-34| YLEr 134PCL120/19(for591-H) Needle 134PCL120/19 (for591-H) (4)
28-35| #LEF134-35 90/14 (for 592-M) Needle 134-35 90/14 (for 592-M) (4)
28-36| $L¥134-35120/19(for 592-H) Needle 134-35120/19 (for 592-H) (4)




